

DOT 495

STATE HIGHWAY DEPARTMENT OF GEORGIA  
DIVISION OF MATERIALS AND TESTS

SOIL REPORT

Proj. \_\_\_\_\_  
County \_\_\_\_\_  
Submitted by \_\_\_\_\_  
Date Sampled \_\_\_\_\_ Reported \_\_\_\_\_

Name of Material _____	For Use As _____	Examined for _____
Contractor _____		
Lab. No. _____		
Sample No. _____		
Sample from _____		
Description		
% Passing 2" Sieve	100	
% Passing 1 1/2" Sieve		
% Passing 3/4" Sieve		
% Passing No. 10 Sieve		
% Passing No. 40 Sieve		
Liquid Limit		
Plasticity Index		
Calculated Plasticity Index		
Material Passing No. 10 Sieve		
% Passing No. 60 Sieve		
% Passing No. 200 Sieve		
% Passing No. 200 Sieve (Silt Less Clay)		
% Clay		
% Swell		
% Shrinkage		
% Total Volume Change		
Maximum Dry Density		
Optimum Moisture		
<b>CLASSIFICATION</b>		
Article		
Article		
Article		
AASHO		

SPECIAL REMARKS:

Respectfully submitted